
© 2013 SuperATV.com. All Rights Reserved.								        Rev IN-LK-Y-VIK-2-3 3/20/2014

Yamaha Viking Lift Kit
INSTALLATION INSTRUCTIONS

740B Clifty Drive • Madison, Indiana 47250 • 812-574-7777

Liability Statement
SuperATV’s products are designed to best fit users ATV/UTV under stock conditions. 
Adding, modifying, or fabricating any factory, or aftermarket, parts will void any 
warranty provided by SuperATV and is not recommended. SuperATV’s products 
could interfere with other aftermarket accessories. If user has aftermarket products 
on machine, contact SuperATV to verify that they will work together.
Although SuperATV has thousands of satisfied customers, user should be aware 
that installing lift kits, long travel, or suspension kits, tires, etc will change the ride 
of machine and may increase maintenance and part wear. Operating any off-road 
machine while, or after, consuming alcohol and/or drugs increases risk of bodily 
harm or death. No warranty or representation is made as to this product’s ability to 
protect user from severe injury or death. SuperATV urges operators and occupants 
to wear a helmet and appropriate riding gear at all times.
By purchasing and installing SuperATV products, user agrees that should damages 
occur, SuperATV will not be held responsible for loss of time, use, labor fees, 
replacement parts, or freight charges. SuperATV, nor any 3rd party, will not be held 
responsible for any direct, indirect, incidental, special, or consequential damages 
that result from any product purchased from SuperATV. The total liability of seller to 
user for all damages, losses, and causes of action, if any, shall not exceed the total 
purchase price paid for the product that gave rise to the claim.
SuperATV will warranty only parts provided by SuperATV. Any damage or problems 
with OEM housings, bearings, seals, or other manufacturers products will not be 
covered by SuperATV. SuperATV parts and products are not warrantied if item was 
not installed properly, misused, or modified.

Read instructions and view illustrations before beginning.

Need help with your installation?

1-812-574-7777

sales@superatv.com www.superatv.com

8:00am - 9:00pm EST M-Th
8:00am - 7:00pm EST Friday
9:00am - 2:00pm EST Saturday

Thank You
	 For Choosing

B

A

C

D

Item Description Qty
A Front Bracket Fore 1
B Front Bracket Aft 1
C Rear Brackets 2
D Relocator Bracket 1

(kit contents continue on following page)



(kit contents continued)

(illustrations on following pages)

FRONT:
Keep all components removed from machine.
Do not tighten hardware completely unless noted.
1.	 Remove Wheels and Shocks.
2.	 Remove Rectifier and Ground Wires. See Fig. 1.
-	 Install Rectifier to Relocator Bracket (D) with M6-1.0 x 30mm Lg. FHCS and M6-1.0 Nylock Nuts. See 

Fig. 1a.
-	 Install assembly and ground wires to stock location with stock hardware. See Fig. 1a.
3.	 Install Front Brackets (A)(B) and Short Spacers to stock Shock Mounts. See Figs. 2 - 2b.
-	 Front Bracket Fore (A) installs to inside and Front Bracket Aft (B) installs to outside.
-	 Secure with M10-1.50 x 55mm Lg. FHCS and M10-1.50 Nylock Nuts.
-	 Reinstall Shocks with M10-1.50 x 55mm Lg. FHCS and M10-1.50 Nylock Nuts..
4.	 Tighten all hardware completely.

RE
V

.
D

ES
C

RI
PT

IO
N

D
A

TE
BY

A
01

O
RI

G
IN

A
L

10
/1

/2
01

3
K.

F.
K

ITE
M

 
N

O
.

In
ve

nt
or

y 
Lo

ca
tio

n
Pa

rt 
N

um
be

r
D

ES
C

RI
PT

IO
N

Q
TY

.

1
C

HN
T2

57
2

18
-O

D
 x

 1
3-

ID
 x

 2
7-

L 
Sp

ac
er

4
2

N
A

T2
37

5
18

 x
 1

3 
x 

29
.5

 S
pa

ce
r

4
3

C
HN

T2
54

2
M

12
 x

 1
.7

5 
He

x 
Fl

an
ge

 N
yl

oc
k 

N
ut

2
4

C
HN

T2
43

7
M

10
 x

 1
.5

 H
ex

 F
la

ng
e 

N
yl

oc
k 

N
ut

8
5

C
HN

T2
88

5
M

10
 x

 1
.5

 x
 5

0 
He

av
y 

He
x 

Fl
an

ge
 

Sc
re

w
2

6
C

HN
T2

34
4

M
10

 x
 1

.5
 x

 5
5m

m
-L

 H
ex

 F
la

ng
e 

Bo
lt

6

7
C

HN
T2

57
3

M
12

 x
 1

.7
5 

x 
60

m
m

L 
x 

30
m

m
TL

 H
ex

 
Fl

an
ge

 S
cr

ew
2

8
C

HN
T2

67
0

He
x 

Fl
an

ge
 S

cr
ew

, M
6 

x 
1.

0 
x 

30
 

2

9
C

HN
T2

35
2

M
6 

x 
1.

0 
He

x 
Fl

an
ge

 N
yl

oc
k 

N
ut

2

D C B A
ABCD

1
2

3
4

5
6

7
88

7
6

5
4

3
2

1

PR
O

PR
IE

TA
RY

 A
N

D 
C

O
N

FI
DE

N
TIA

L

D
A

TE
N

A
M

E
UN

LE
SS

 O
TH

ER
W

IS
E 

SP
EC

IF
IE

D
:

A
01

PA
RT

 N
UM

BE
R:

D C B A
ABCD

1
2

3
4

5
6

7
88

7
6

5
4

3
2

1

PR
O

PR
IE

TA
RY

 A
N

D 
C

O
N

FI
DE

N
TIA

L
M

A
TE

RI
A

L:

FIN
IS

H:

D
RA

W
N

C
HE

C
KE

D

EN
G

 A
PP

R.

M
FG

 A
PP

R.

Q
.A

.

C
O

M
M

EN
TS

:

D
A

TE
N

A
M

E

SI
ZE B

D
W

G
.  

N
O

.
RE

V

Sc
al

e:
 1

:1

UN
LE

SS
 O

TH
ER

W
IS

E 
SP

EC
IF

IE
D

:

10
/2

/2
01

3

SH
EE

T 1
 O

F 
1

LK
-Y

-V
IK

-2
-3

-H
K

D
O

 N
O

T 
SC

A
LE

 D
RA

W
IN

G

SU
PE

R 
A

TV
74

0 
C

lif
ty

 D
riv

e
M

ad
iso

n,
 IN

 4
72

50
Un

ite
d 

St
at

es
TH

E 
IN

FO
RM

A
TIO

N
 C

O
N

TA
IN

ED
 IN

 T
HI

S
D

RA
W

IN
G

 IS
 T

HE
 S

O
LE

 P
RO

PE
RT

Y 
O

F
SU

PE
R 

A
TV

.  
A

N
Y 

RE
PR

O
D

UC
TIO

N
 IN

 P
A

RT
 

O
R 

A
S 

A
 W

HO
LE

 W
ITH

O
UT

 T
HE

 W
RI

TT
EN

 
PE

RM
IS

SI
O

N
 O

F 
SU

PE
R 

A
TV

 IS
 P

RO
HI

BI
TE

D
.

LK
-Y

-V
IK

-2
-3

-H
K

D
IM

EN
SI

O
N

S 
A

RE
 IN

 M
M

FA
BR

IC
A

TIO
N

 T
O

LE
RA

N
C

ES
:

A
N

G
UL

A
R 

 2
   

ZE
RO

 P
LA

C
E 

D
EC

IM
A

L 
 2

O
N

E 
PL

A
C

E 
D

EC
IM

A
L 

  
 .5

TW
O

 P
LA

C
E 

D
EC

IM
A

L 
  

 .1

K.
 F

. K
.

M10 Nylock Nut

Qty (8)Qty (2)

M12 Nylock Nut

M6-1.0 x 30mm Lg. FHCS
Qty (2)

Qty (2)

Qty (6)

Qty (2)

Short Spacer
Qty (4)

M6 Nylock Nut
Qty (2)

M10-1.50 x 50mm Lg. FHCS

M10-1.50 x 55mm Lg. FHCS

M12-1.75 x 65mm Lg. FHCS

Long Spacer
Qty (4)



3

(Driver)

A

B

M10 Nylock Nut

Qty. (4)

Short Spacer

Qty. (4)

RE
V

.
D

ES
C

RI
PT

IO
N

D
A

TE
BY

A
01

O
RI

G
IN

A
L

10
/1

/2
01

3
K.

F.
K

ITE
M

 
N

O
.

In
ve

nt
or

y 
Lo

ca
tio

n
Pa

rt 
N

um
be

r
D

ES
C

RI
PT

IO
N

Q
TY

.

1
C

HN
T2

57
2

18
-O

D
 x

 1
3-

ID
 x

 2
7-

L 
Sp

ac
er

4
2

N
A

T2
37

5
18

 x
 1

3 
x 

29
.5

 S
pa

ce
r

4
3

C
HN

T2
54

2
M

12
 x

 1
.7

5 
He

x 
Fl

an
ge

 N
yl

oc
k 

N
ut

2
4

C
HN

T2
43

7
M

10
 x

 1
.5

 H
ex

 F
la

ng
e 

N
yl

oc
k 

N
ut

8
5

C
HN

T2
88

5
M

10
 x

 1
.5

 x
 5

0 
He

av
y 

He
x 

Fl
an

ge
 

Sc
re

w
2

6
C

HN
T2

34
4

M
10

 x
 1

.5
 x

 5
5m

m
-L

 H
ex

 F
la

ng
e 

Bo
lt

6

7
C

HN
T2

57
3

M
12

 x
 1

.7
5 

x 
60

m
m

L 
x 

30
m

m
TL

 H
ex

 
Fl

an
ge

 S
cr

ew
2

8
C

HN
T2

67
0

He
x 

Fl
an

ge
 S

cr
ew

, M
6 

x 
1.

0 
x 

30
 

2

9
C

HN
T2

35
2

M
6 

x 
1.

0 
He

x 
Fl

an
ge

 N
yl

oc
k 

N
ut

2

D C B A
ABCD

1
2

3
4

5
6

7
88

7
6

5
4

3
2

1

PR
O

PR
IE

TA
RY

 A
N

D 
C

O
N

FI
DE

N
TIA

L

D
A

TE
N

A
M

E
UN

LE
SS

 O
TH

ER
W

IS
E 

SP
EC

IF
IE

D
:

A
01

PA
RT

 N
UM

BE
R:

D C B A
ABCD

1
2

3
4

5
6

7
88

7
6

5
4

3
2

1

PR
O

PR
IE

TA
RY

 A
N

D 
C

O
N

FI
DE

N
TIA

L
M

A
TE

RI
A

L:

FIN
IS

H:

D
RA

W
N

C
HE

C
KE

D

EN
G

 A
PP

R.

M
FG

 A
PP

R.

Q
.A

.

C
O

M
M

EN
TS

:

D
A

TE
N

A
M

E

SI
ZE B

D
W

G
.  

N
O

.
RE

V

Sc
al

e:
 1

:1

UN
LE

SS
 O

TH
ER

W
IS

E 
SP

EC
IF

IE
D

:

10
/2

/2
01

3

SH
EE

T 1
 O

F 
1

LK
-Y

-V
IK

-2
-3

-H
K

D
O

 N
O

T 
SC

A
LE

 D
RA

W
IN

G

SU
PE

R 
A

TV
74

0 
C

lif
ty

 D
riv

e
M

ad
iso

n,
 IN

 4
72

50
Un

ite
d 

St
at

es
TH

E 
IN

FO
RM

A
TIO

N
 C

O
N

TA
IN

ED
 IN

 T
HI

S
D

RA
W

IN
G

 IS
 T

HE
 S

O
LE

 P
RO

PE
RT

Y 
O

F
SU

PE
R 

A
TV

.  
A

N
Y 

RE
PR

O
D

UC
TIO

N
 IN

 P
A

RT
 

O
R 

A
S 

A
 W

HO
LE

 W
ITH

O
UT

 T
HE

 W
RI

TT
EN

 
PE

RM
IS

SI
O

N
 O

F 
SU

PE
R 

A
TV

 IS
 P

RO
HI

BI
TE

D
.

LK
-Y

-V
IK

-2
-3

-H
K

D
IM

EN
SI

O
N

S 
A

RE
 IN

 M
M

FA
BR

IC
A

TIO
N

 T
O

LE
RA

N
C

ES
:

A
N

G
UL

A
R 

 2
   

ZE
RO

 P
LA

C
E 

D
EC

IM
A

L 
 2

O
N

E 
PL

A
C

E 
D

EC
IM

A
L 

  
 .5

TW
O

 P
LA

C
E 

D
EC

IM
A

L 
  

 .1

K.
 F

. K
.

Qty. (4)

M10 x 55mm Lg. FHCS

Front

Fig. 2

(illustrations on following pages)

Remove Rectifier and Ground Wires

(Driver)

Fig. 1

(Driver)

M6 Nylock Nut

Qty. (2)

Fig. 1a

Stock hardware

RE
V

.
D

ES
C

RI
PT

IO
N

D
A

TE
BY

A
01

O
RI

G
IN

A
L

10
/1

/2
01

3
K.

F.
K

ITE
M

 
N

O
.

In
ve

nt
or

y 
Lo

ca
tio

n
Pa

rt 
N

um
be

r
D

ES
C

RI
PT

IO
N

Q
TY

.

1
C

HN
T2

57
2

18
-O

D
 x

 1
3-

ID
 x

 2
7-

L 
Sp

ac
er

4
2

N
A

T2
37

5
18

 x
 1

3 
x 

29
.5

 S
pa

ce
r

4
3

C
HN

T2
54

2
M

12
 x

 1
.7

5 
He

x 
Fl

an
ge

 N
yl

oc
k 

N
ut

2
4

C
HN

T2
43

7
M

10
 x

 1
.5

 H
ex

 F
la

ng
e 

N
yl

oc
k 

N
ut

8
5

C
HN

T2
88

5
M

10
 x

 1
.5

 x
 5

0 
He

av
y 

He
x 

Fl
an

ge
 

Sc
re

w
2

6
C

HN
T2

34
4

M
10

 x
 1

.5
 x

 5
5m

m
-L

 H
ex

 F
la

ng
e 

Bo
lt

6

7
C

HN
T2

57
3

M
12

 x
 1

.7
5 

x 
60

m
m

L 
x 

30
m

m
TL

 H
ex

 
Fl

an
ge

 S
cr

ew
2

8
C

HN
T2

67
0

He
x 

Fl
an

ge
 S

cr
ew

, M
6 

x 
1.

0 
x 

30
 

2

9
C

HN
T2

35
2

M
6 

x 
1.

0 
He

x 
Fl

an
ge

 N
yl

oc
k 

N
ut

2

D C B A
ABCD

1
2

3
4

5
6

7
88

7
6

5
4

3
2

1

PR
O

PR
IE

TA
RY

 A
N

D 
C

O
N

FI
DE

N
TIA

L

D
A

TE
N

A
M

E
UN

LE
SS

 O
TH

ER
W

IS
E 

SP
EC

IF
IE

D
:

A
01

PA
RT

 N
UM

BE
R:

D C B A
ABCD

1
2

3
4

5
6

7
88

7
6

5
4

3
2

1

PR
O

PR
IE

TA
RY

 A
N

D 
C

O
N

FI
DE

N
TIA

L
M

A
TE

RI
A

L:

FIN
IS

H:

D
RA

W
N

C
HE

C
KE

D

EN
G

 A
PP

R.

M
FG

 A
PP

R.

Q
.A

.

C
O

M
M

EN
TS

:

D
A

TE
N

A
M

E

SI
ZE B

D
W

G
.  

N
O

.
RE

V

Sc
al

e:
 1

:1

UN
LE

SS
 O

TH
ER

W
IS

E 
SP

EC
IF

IE
D

:

10
/2

/2
01

3

SH
EE

T 1
 O

F 
1

LK
-Y

-V
IK

-2
-3

-H
K

D
O

 N
O

T 
SC

A
LE

 D
RA

W
IN

G

SU
PE

R 
A

TV
74

0 
C

lif
ty

 D
riv

e
M

ad
iso

n,
 IN

 4
72

50
Un

ite
d 

St
at

es
TH

E 
IN

FO
RM

A
TIO

N
 C

O
N

TA
IN

ED
 IN

 T
HI

S
D

RA
W

IN
G

 IS
 T

HE
 S

O
LE

 P
RO

PE
RT

Y 
O

F
SU

PE
R 

A
TV

.  
A

N
Y 

RE
PR

O
D

UC
TIO

N
 IN

 P
A

RT
 

O
R 

A
S 

A
 W

HO
LE

 W
ITH

O
UT

 T
HE

 W
RI

TT
EN

 
PE

RM
IS

SI
O

N
 O

F 
SU

PE
R 

A
TV

 IS
 P

RO
HI

BI
TE

D
.

LK
-Y

-V
IK

-2
-3

-H
K

D
IM

EN
SI

O
N

S 
A

RE
 IN

 M
M

FA
BR

IC
A

TIO
N

 T
O

LE
RA

N
C

ES
:

A
N

G
UL

A
R 

 2
   

ZE
RO

 P
LA

C
E 

D
EC

IM
A

L 
 2

O
N

E 
PL

A
C

E 
D

EC
IM

A
L 

  
 .5

TW
O

 P
LA

C
E 

D
EC

IM
A

L 
  

 .1

K.
 F

. K
.

M6 x 30mm Lg. FHCS

Qty. (2)



4

(illustrations continued)

(illustrations on following pages)

(Passenger)
inside of Shock Mount

(Front)

A

B
outside of Shock Mount Fig. 2a

A

(Driver)

(Front)

B

Fig. 2b

Shock Mount

REAR:
Keep all components removed from machine.
Do not tighten hardware completely unless noted.
1.	 Remove Wheels and Shocks.
2.	 Install Rear Brackets (C) and Long Spacers to inside of stock Shock Mounts. See Figs. 3 - 3a.
-	 Use M10-1.50 x 50mm Lg. FHCS and M10-1.50 Nylock Nuts on inner holes of Rear Brackets (C).
-	 Use stock hardware and Long Spacers on remaining holes in Rear Brackets (C).
-	 Reinstall Shocks with M12-1.75 x 65mm Lg. FHCS and M12-1.75 Nylock Nuts.
3.	 Tighten all hardware completely.



5

C

Qty. (2)

RE
V

.
D

ES
C

RI
PT

IO
N

D
A

TE
BY

A
01

O
RI

G
IN

A
L

10
/1

/2
01

3
K.

F.
K

ITE
M

 
N

O
.

In
ve

nt
or

y 
Lo

ca
tio

n
Pa

rt 
N

um
be

r
D

ES
C

RI
PT

IO
N

Q
TY

.

1
C

HN
T2

57
2

18
-O

D
 x

 1
3-

ID
 x

 2
7-

L 
Sp

ac
er

4
2

N
A

T2
37

5
18

 x
 1

3 
x 

29
.5

 S
pa

ce
r

4
3

C
HN

T2
54

2
M

12
 x

 1
.7

5 
He

x 
Fl

an
ge

 N
yl

oc
k 

N
ut

2
4

C
HN

T2
43

7
M

10
 x

 1
.5

 H
ex

 F
la

ng
e 

N
yl

oc
k 

N
ut

8
5

C
HN

T2
88

5
M

10
 x

 1
.5

 x
 5

0 
He

av
y 

He
x 

Fl
an

ge
 

Sc
re

w
2

6
C

HN
T2

34
4

M
10

 x
 1

.5
 x

 5
5m

m
-L

 H
ex

 F
la

ng
e 

Bo
lt

6

7
C

HN
T2

57
3

M
12

 x
 1

.7
5 

x 
60

m
m

L 
x 

30
m

m
TL

 H
ex

 
Fl

an
ge

 S
cr

ew
2

8
C

HN
T2

67
0

He
x 

Fl
an

ge
 S

cr
ew

, M
6 

x 
1.

0 
x 

30
 

2

9
C

HN
T2

35
2

M
6 

x 
1.

0 
He

x 
Fl

an
ge

 N
yl

oc
k 

N
ut

2

D C B A
ABCD

1
2

3
4

5
6

7
88

7
6

5
4

3
2

1

PR
O

PR
IE

TA
RY

 A
N

D 
C

O
N

FI
DE

N
TIA

L

D
A

TE
N

A
M

E
UN

LE
SS

 O
TH

ER
W

IS
E 

SP
EC

IF
IE

D
:

A
01

PA
RT

 N
UM

BE
R:

D C B A
ABCD

1
2

3
4

5
6

7
88

7
6

5
4

3
2

1

PR
O

PR
IE

TA
RY

 A
N

D 
C

O
N

FI
DE

N
TIA

L
M

A
TE

RI
A

L:

FIN
IS

H:

D
RA

W
N

C
HE

C
KE

D

EN
G

 A
PP

R.

M
FG

 A
PP

R.

Q
.A

.

C
O

M
M

EN
TS

:

D
A

TE
N

A
M

E

SI
ZE B

D
W

G
.  

N
O

.
RE

V

Sc
al

e:
 1

:1

UN
LE

SS
 O

TH
ER

W
IS

E 
SP

EC
IF

IE
D

:

10
/2

/2
01

3

SH
EE

T 1
 O

F 
1

LK
-Y

-V
IK

-2
-3

-H
K

D
O

 N
O

T 
SC

A
LE

 D
RA

W
IN

G

SU
PE

R 
A

TV
74

0 
C

lif
ty

 D
riv

e
M

ad
iso

n,
 IN

 4
72

50
Un

ite
d 

St
at

es
TH

E 
IN

FO
RM

A
TIO

N
 C

O
N

TA
IN

ED
 IN

 T
HI

S
D

RA
W

IN
G

 IS
 T

HE
 S

O
LE

 P
RO

PE
RT

Y 
O

F
SU

PE
R 

A
TV

.  
A

N
Y 

RE
PR

O
D

UC
TIO

N
 IN

 P
A

RT
 

O
R 

A
S 

A
 W

HO
LE

 W
ITH

O
UT

 T
HE

 W
RI

TT
EN

 
PE

RM
IS

SI
O

N
 O

F 
SU

PE
R 

A
TV

 IS
 P

RO
HI

BI
TE

D
.

LK
-Y

-V
IK

-2
-3

-H
K

D
IM

EN
SI

O
N

S 
A

RE
 IN

 M
M

FA
BR

IC
A

TIO
N

 T
O

LE
RA

N
C

ES
:

A
N

G
UL

A
R 

 2
   

ZE
RO

 P
LA

C
E 

D
EC

IM
A

L 
 2

O
N

E 
PL

A
C

E 
D

EC
IM

A
L 

  
 .5

TW
O

 P
LA

C
E 

D
EC

IM
A

L 
  

 .1

K.
 F

. K
.

M10 x 50mm Lg. FHCS

M12 Nylock Nut

Qty. (2)

Qty. (2)

M12 x 65mm Lg. FHCS

(Driver)

RearFig. 3

Stock Hardware

(Passenger)

Stock Hardware

(Passenger) (Front)

M10 Hardware

stock hardware + Long Spacer

Brackets install to inside of Shock Mounts
Fig. 3a

M12 Hardware
RE

V
.

D
ES

C
RI

PT
IO

N
D

A
TE

BY

A
01

O
RI

G
IN

A
L

10
/1

/2
01

3
K.

F.
K

ITE
M

 
N

O
.

In
ve

nt
or

y 
Lo

ca
tio

n
Pa

rt 
N

um
be

r
D

ES
C

RI
PT

IO
N

Q
TY

.

1
C

HN
T2

57
2

18
-O

D
 x

 1
3-

ID
 x

 2
7-

L 
Sp

ac
er

4
2

N
A

T2
37

5
18

 x
 1

3 
x 

29
.5

 S
pa

ce
r

4
3

C
HN

T2
54

2
M

12
 x

 1
.7

5 
He

x 
Fl

an
ge

 N
yl

oc
k 

N
ut

2
4

C
HN

T2
43

7
M

10
 x

 1
.5

 H
ex

 F
la

ng
e 

N
yl

oc
k 

N
ut

8
5

C
HN

T2
88

5
M

10
 x

 1
.5

 x
 5

0 
He

av
y 

He
x 

Fl
an

ge
 

Sc
re

w
2

6
C

HN
T2

34
4

M
10

 x
 1

.5
 x

 5
5m

m
-L

 H
ex

 F
la

ng
e 

Bo
lt

6

7
C

HN
T2

57
3

M
12

 x
 1

.7
5 

x 
60

m
m

L 
x 

30
m

m
TL

 H
ex

 
Fl

an
ge

 S
cr

ew
2

8
C

HN
T2

67
0

He
x 

Fl
an

ge
 S

cr
ew

, M
6 

x 
1.

0 
x 

30
 

2

9
C

HN
T2

35
2

M
6 

x 
1.

0 
He

x 
Fl

an
ge

 N
yl

oc
k 

N
ut

2

D C B A
ABCD

1
2

3
4

5
6

7
88

7
6

5
4

3
2

1

PR
O

PR
IE

TA
RY

 A
N

D 
C

O
N

FI
DE

N
TIA

L

D
A

TE
N

A
M

E
UN

LE
SS

 O
TH

ER
W

IS
E 

SP
EC

IF
IE

D
:

A
01

PA
RT

 N
UM

BE
R:

D C B A
ABCD

1
2

3
4

5
6

7
88

7
6

5
4

3
2

1

PR
O

PR
IE

TA
RY

 A
N

D 
C

O
N

FI
DE

N
TIA

L
M

A
TE

RI
A

L:

FIN
IS

H:

D
RA

W
N

C
HE

C
KE

D

EN
G

 A
PP

R.

M
FG

 A
PP

R.

Q
.A

.

C
O

M
M

EN
TS

:

D
A

TE
N

A
M

E

SI
ZE B

D
W

G
.  

N
O

.
RE

V

Sc
al

e:
 1

:1

UN
LE

SS
 O

TH
ER

W
IS

E 
SP

EC
IF

IE
D

:

10
/2

/2
01

3

SH
EE

T 1
 O

F 
1

LK
-Y

-V
IK

-2
-3

-H
K

D
O

 N
O

T 
SC

A
LE

 D
RA

W
IN

G

SU
PE

R 
A

TV
74

0 
C

lif
ty

 D
riv

e
M

ad
iso

n,
 IN

 4
72

50
Un

ite
d 

St
at

es
TH

E 
IN

FO
RM

A
TIO

N
 C

O
N

TA
IN

ED
 IN

 T
HI

S
D

RA
W

IN
G

 IS
 T

HE
 S

O
LE

 P
RO

PE
RT

Y 
O

F
SU

PE
R 

A
TV

.  
A

N
Y 

RE
PR

O
D

UC
TIO

N
 IN

 P
A

RT
 

O
R 

A
S 

A
 W

HO
LE

 W
ITH

O
UT

 T
HE

 W
RI

TT
EN

 
PE

RM
IS

SI
O

N
 O

F 
SU

PE
R 

A
TV

 IS
 P

RO
HI

BI
TE

D
.

LK
-Y

-V
IK

-2
-3

-H
K

D
IM

EN
SI

O
N

S 
A

RE
 IN

 M
M

FA
BR

IC
A

TIO
N

 T
O

LE
RA

N
C

ES
:

A
N

G
UL

A
R 

 2
   

ZE
RO

 P
LA

C
E 

D
EC

IM
A

L 
 2

O
N

E 
PL

A
C

E 
D

EC
IM

A
L 

  
 .5

TW
O

 P
LA

C
E 

D
EC

IM
A

L 
  

 .1

K.
 F

. K
.

Long Spacer

Qty. (4)

M10 Nylock Nut

Qty. (2)


